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I. Anti-Infective Agents 

Cephalosporin (1st Generation) 
Cephalexin: 250 & 500mg cap; 125 & 250mg/5ml (100ml) susp................... 

Cephalosporin (2nd Generation) 
Cefprozil: 250 & 500mg tab; 250mg/5ml (50ml & 100ml) susp...................... 
Cefuroxime: 250mg tab.................................................................................... 

Cephalosporin (3rd Generation) 
Cefdinir: 300mg cap; 125 & 250mg/5ml (100ml) susp.................................... 

Fluoroquinolone 
Ciprofloxacin: 250 & 500mg tab....................................................................... 
Levofloxacin: 500 & 750mg tab................................................................ 

Macrolide 
Azithromycin: 250mg tab; 100 & 200mg/5ml (15, 22.5 & 30ml )susp............. 
Clarithromycin: 500mg tab; 500mg ER tab....................................................... 
Erythromycin & Sulfisoxazole (E.S.P.): 200mg & 600mg/5ml (200ml)........... 

Penicillin 
Amoxicillin: 250 & 500mg cap; 875mg tab; 250mg chew tab; 

125, 250 & 400mg/5ml susp.......................................................... 
Amoxicillin & Clavulanate (Augmentin): 250, 500 & 875mg tab;  

200, 400 & 600mg/5ml susp………………………………………… 
Dicloxacillin: 250mg cap.................................................................................. 
Penicillin V Potassium: 250 & 500mg tab........................................................ 

Tetracycline Derivative 
Doxycycline Hyclate: 100mg cap & tabs.......................................................... 
Minocycline: 50 & 100mg cap......................................................................... 

Miscellaneous 
Clindamycin: 150mg cap................................................................................. 
Dapsone: 25mg tab……….............................................................................. 
Erythromycin: 250mg tab…............................................................................. 
MetroNIDAZOLE: 250 & 500mg tab................................................................ 
Neomycin: 500mg tab...................................................................................... 
Nitrofurantoin Macrocrystals (Macrodantin): 50 & 100mg cap……………….. 
Nitrofurantoin Monohydrate/Macrocrystals (Macrobid): 100mg cap………… 
Nitrofurantoin (Furadantin): 25mg/5ml (230ml) susp…………………………. 
Rifampin: 300mg cap....................................................................................... 
Sulfa/Trimethoprim (Bactrim):SS & DS tab; 200/40mg/5ml (473ml) susp…. 

Oral Rinse 
Chlorhexidine Gluconate: 0.12% (480ml) sol.................................................. 

Topical 
Bacitracin: 500U/g (30g) oint........................................................................... 
Clindamycin: 2% vag crm; 1% sol; 1% lotion.................................................. 
MetroNIDAZOLE: 1% gel; 0.75% vag gel....................................................... 
Mupirocin: 2% crm; 2% oint............................................................................. 
Silver Sulfadiazine: 1% (50g, 85g) crm………………………………………..... 

Anti-Fungals 
Betamethasone/Clotrimazole (Lotrisone): 0.05%/1% (45g) crm..................... 
Ciclopirox: 8% sol............................................................................................. 
Clotrimazole: 10mg troche; 1% (30g) crm; 1% vag crm.......................... 
Fluconazole: 100, 150 & 200mg tab; 10 & 40mg/ml (35ml) susp................... 
Griseofulvin: 250mg tab; 125/5ml (118ml) susp.............................................. 
Ketoconazole: 200mg tab; 2% (15g, 30g) crm; 2% (120ml) shamp................ 
Miconazole: 2% crm; 2% vag crm.................................................................... 
Nystatin: 500K U tab; 100K U/ml susp; crm; oint; powder……………………. 
Nystatin/Triamcinolone: 0.1% crm................................................................... 
Terbinafine: 250mg tab..................................................................................... 

Antiparasitic Agent 
Permethrin: 5% crm; 1% lotion........................................................................ 

Anti-Viral 
Acyclovir: 800mg tab; 200mg cap; 200mg/5ml (473ml) susp; 5% oint.......... 
Amantadine: 100mg cap.................................................................................. 
Oseltamivir: 75mg cap; 6mg/ml (60ml) susp.................................................. 
ValACYclovir: 500 & 1000mg tab.................................................................... 
Trifluridine: 1% sol........................................................................................... 

Anti-Malarial 
Atovaquone/Proguanil (Malarone): 250mg/100mg tab.................................... 
Chloroquine: 500mg tab…………………………………………………………... 
Hydroxychloroquine: 200mg tab…………………………………………………. 
Mefloquine: 250mg tab……………………………………………………………. 
Primaquine: 26.3mg tab…………………………………………………………... 

Anthelmintic 
Pyrantel Pamoate (Pin-X): 50mg/ml (60ml) susp............................................ 

Anti-Tubercular 
Ethambutol: 400mg tab……………………………………………………………. 
Isoniazid: 100 & 300mg tab; 50mg/5ml (473ml) sol…………………………… 
Pyrazinamide: 500mg tab…………………………………………………………. 
Rifampin: 300mg tab………………………………………………………………. 

II. Cardiovascular Agents

Anti-Anginals 
Isosorbide Dinitrate: 10mg tab; 40mg ER tab….............................................. 
Isosorbide Mononitrate: 30 & 60mg ER tab…….............................................. 
Nitroglycerin: 0.3 & 0.4mg sl tab; 0.4mg spray; 0.2, 0.4 & 0.6mg/hr patch… 

Anti-Arrhythmic Agent 
Amiodarone: 200mg tab................................................................................... 
Digoxin: 125  & 250mcg tab; 50mcg/ml (60ml) susp....................................... 
Diltiazem: 60mg tab; (Taztia XT/Tiazac/Diltzac) 120, 180, 240, ,300, 360mg  

(Cardizem CD/Cartia XT/Dilt-CD) 120, 180, 240, 300mg ER cap 
Disopyramide: 100 & 150mg cap..................................................................... 
Flecainide: 100mg tab...................................................................................... 
Sotalol: 80mg tab............................................................................................. 

Anti-Hyperlipidemics 
Atorvastatin: 10, 20, 40 & 80mg tab……………………………………………... 
Colestipol: 1g tab…………………………………………………………………... 
Ezetimibe: 10mg tab……………………………………………………………….. 
Fenofibrate: 48, 54, 145 & 160mg tab; 67, 134 & 200mg cap………………... 
Gemfibrozil: 600mg tab……………………………………………………………. 
Niacin: 500, 750 & 1000mg ER tab……………………………………………… 
Omega-3-Acid Ethyl Esters: 1 g cap……........................................................ 
Pravastatin: 10, 20, 40 & 80mg tab……………………………………………… 
Rosuvastatin: 5, 10, 20, 40mg tab………………………………………………. 
Simvastatin: 5, 10, 20, 40 & 80mg tab…………………………………………... 

Anti-Plateles/Anti-Coagulants/Viscosity Reducer 
Apixaban: 2.5 & 5mg tab…………………………………………………………. 
Aspirin: 81 & 325mg EC tab; 81mg chew tab.................................................. 
Aspirin/Dipyridamole (Aggrenox): 25mg/200mg cap……............................... 
Clopidogrel: 75mg tab...................................................................................... 
Dabigatran: 75 & 150mg cap........................................................................... 
Dipyridamole: 25 & 75mg tab.......................................................................... 
Enoxaparin: 40, 60, 80 & 100mg inj................................................................ 
Pentoxifylline: 400mg ER tab........................................................................... 
Warfarin: 1, 2, 2.5, 3, 4, 5, 7.5 & 10mg tab...................................................... 
Xarelto 15&20 mg tabs…………………………………………………………… 

III. Anti-Hypertensive Agents

Angiotensin-Converting Enzyme (ACE) Inhibitors 
Captopril: 25 & 50mg tab................................................................................. 
Fosinopril: 10, 20 & 40mg tab.......................................................................... 
Lisinopril: 5, 10, 20, & 40mg tab...................................................................... 
Ramipril: 2.5, 5 & 10mg cap……..................................................................... 

Angiotensin II Receptor Blockers (ARB) 
Candesartan: 4, 8, 16 & 32 mg tab................................................................. 
Losartan: 25, 50 & 100mg tab……................................................................. 
Telmisartan: 20, 40 & 80mg tab….................................................................. 
Valsartan 40, 80, 160 & 320 mg tab……........................................................ 

Beta-Blockers 
Atenolol: 25 & 50mg tab…............................................................................... 
Carvedilol: 3.125, 6.25 & 25mg tab; 10, 20, 40 & 80mg ER cap.................... 
Labetalol: 200mg tab……………………………………………………………… 
Metoprolol Succinate (Toprol): 25, 50, 100 & 200mg ER tab.......................... 
Metoprolol Tartrate (Lopressor): 25, 50 & 100mg tab…………………………. 
Pindolol: 5mg tab….......................................................................................... 
Propranolol: 10, 20 & 40mg cap; 60, 80, & 120mg LA cap............................. 

Calcium Channel Blockers 
AmLODIPine: 2.5, 5 & 10mg tab...................................................................... 
Diltiazem: 60mg tab; 120, 180, 240, 360mg ER cap…................................... 
Felodipine: 2.5, 5 & 10mg ER tab.................................................................... 
NIFEdipine: 30, 60 & 90 ER tab....................................................................... 
Verapamil: 80 & 120mg tab; 120, 180 & 240mg SR tab….............................. 

Combinations 
Amlodipine/Benazepril (Lotrel) 5/10, 20 & 40mg & 10/20 & 40mg cap……... 
Candesartan/HCTZ (Atacand HCT): 16 & 32mg/12.5mg tab………………… 
Lisinopril/HCTZ (Zestoretic): 10 & 20mg/12.5mg & 20mg/25mg tab.............. 
Losartan/HCTZ (Hyzaar): 50 & 100mg/12.5mg & 100mg/25mg tab............... 
Telmisartan/HCTZ (Micardis HCT): 40 & 80mg/12.5mg;80mg/25mg tab…… 
Valsartan/HCTZ (Diovan HCT): 80,160, 320/12.5mg; 160,320/25mg tab…... 
HCTZ/Triamterene (Maxide): 25mg/37.5mg tab….......................................... 

Diuretics 
AcetaZOLAMIDE: 250mg tab; 500mg SR cap................................................ 
Chlorthalidone: 25mg tab................................................................................. 
Furosemide: 20 & 40mg tab; 10mg/ml (120ml) sol…….................................. 
Hydrochlorothiazide: 25 & 50mg tab; 12.5mg cap.......................................... 
Indapamide: 2.5 mg tab…............................................................................... 
Metolazone: 2.5 & 5mg tab............................................................................. 
Spironolactone: 25mg tab............................................................................... 

Miscellaneous 
CloNIDine: 0.1 & 0.2 mg tab............................................................................ 
Doxazosin: 2, 4, & 8mg tab............................................................................. 
Guanfacine: 1mg tab……………………………………………………………… 



HydrALAZINE: 25 & 50mg tab......................................................................... 
Methyldopa: 250mg tab................................................................................... 
Minoxidil: 50 & 100mg cap.............................................................................. 
Prazosin: 1, 2, & 5mg cap............................................................................... 
Terazosin: 1, 2, 5 & 10mg cap........................................................................ 

IV. Central Nervous System Agents

Alzheimer/Myasthenia Gravis Agents 
Donepezil: 5 & 10mg tab.................................................................................. 
Memantine 5 & 10mg tab………………………………………………………….. 
Pyridostigmine: 60mg; 180mg SR.................................................................... 

ADHD/CNS Stimulants 
AtoMOXetine: 10, 18, 25, 40 & 60mg cap…................................................... 
Dexmethylphenidate: 5 & 10mg tab................................................................. 
Dextroamphetamine: 5mg tab; 5 & 10 mg ER cap........................................... 
Amph/Dextroamph (Adderall): 5, 10, 20 & 30mg tab; 5, 10, 15, 20, 25 & 30mg 
ER cap. 
Methylphenidate: 5, 10 & 20mg tab; 20mg SR tab; (Ritalin LA): 10, 20 &  

30mg ER cap; (Concerta): 18, 27, 36 & 54 mg ER tab…………… 
Anticonvulsants 

CarBAMazepine: 200mg tab; 100 & 200mg ER tab; 100mg chew tab; 
100mg/5ml sol………………………………………………………… 

Ethosuximide: 250mg/5ml (473ml) sol............................................................. 
Gabapentin: 600 & 800mg tab; 100, 300 & 400mg cap……………………….. 
LamoTRIgine: 25, 100, 150 & 200mg tab......................................................... 
Levetiracetam 250mg tabs, 100mg/ml sol……………………………………… 
Oxcarbazepine 150mg tab………………………………………………………... 
PHENobarbital: 16.2 & 32.4mg tab................................................................... 
Phenytoin: 100mg ER cap; 125mg/5ml (237ml) sol........................................ 
Primidone: 50 & 250mg tab……....................................................................... 
Topiramate: 25, 50 & 100mg tab...................................................................... 
Valproic Acid (Divalproex): 250 & 500mg ER tab; 125 & 250mg DR tab; 

125mg cap; 250mg/5ml (473ml) sol………………………………… 
Antidepressants 

Amitriptyline: 10 & 25mg tab............................................................................ 
BuPROPion: 100 & 150mg SR tab; 150 & 300mg XL tab…........................... 
Citalopram: 10, 20 & 40mg tab……................................................................. 
Clomipramine: 50mg cap………………………………………………………… 
Doxepin: 25mg cap......................................................................................... 
Duloxetine 20, 30 & 60mg cap……………………………………………………. 
Escitalopram: 5, 10 & 20mg tab...................................................................... 
FLUoxetine: 10mg tab; 10 & 20mg cap........................................................... 
Imipramine: 10 & 25mg tab.............................................................................. 
Mirtazapine: 15 & 30mg tab……………………………………………………… 
Nortriptyline: 10 & 25mg cap........................................................................... 
PARoxetine: 10, 20, 30 & 40mg tab................................................................ 
Sertraline: 25, 50 & 100mg tab….................................................................... 
TraZODone: 50mg tab..................................................................................... 
Venlafaxine: 37.5mg tab; 37.5, 75 & 150mg ER cap...................................... 

Anti-Parkinson's Agent 
Amantadine: 100mg cap................................................................................. 
Benztropine: 2mg tab...................................................................................... 
Bromocriptine: 2.5mg tab................................................................................ 
Carbidopa/Levodopa (Sinemet): 25mg/100mg tab......................................... 
Pramipexole: 0.125, 0.25, 0.5, 1 & 1.5mg tab................................................ 
ROPINIRole: 0.25, 0.5, 1, 2 & 3mg tab…....................................................... 
Trihexyphenidyl: 2mg tab................................................................................ 

Antipsychotic Agent 
ARIPiprazole: 2, 5, 10, 15 & 20mg tab............................................................ 
Haloperidol: 2 & 5mg tab................................................................................. 
Lithium: 300mg cap......................................................................................... 
Prochlorperazine: 5mg tab; 25mg supp.......................................................... 
QUEtiapine: 25, 100 & 200mg tab; 200, 300 & 400mg ER tab....................... 
RisperiDONE: 0.25, 0.5, 1, 2 & 4mg tab; 1mg/ml (30ml) sol.......................... 
Thioridazine: 25mg tab.................................................................................... 
Ziprasidone: 20, 40, 60 & 80mg cap............................................................... 

Antimigraine Agent 
Butalbital/Acetaminophen /Caffeine (Fioricet): 50mg/325mg/40mg tab......... 
Butalbital/ASA/Caffeine (Fiorinal): 50mg/325mg/40mg tab............................ 
Rizatriptan: 5 & 10mg tab; 5 & 10mg ODT...................................................... 
SUMAtriptan: 25, 50 & 100mg tab; 6mg/0.5m inj…........................................ 
Sumatriptan/Naproxen (Treximet): 85mg/500mg tab...................................... 
ZOLMitriptan: 2.5 & 5mg tab; 2.5 & 5mg ODT……......................................... 

Anxiolytics/Benzodiazepines/Hypnotics 
ALPRAZolam: 0.25, 0.5, 1 & 2mg................................................................... 
BusPIRone: 10 & 15mg tab............................................................................. 
ClonazePAM: 0.5, 1 & 2mg tab....................................................................... 
Diazepam: 5mg tab......................................................................................... 
LORazepam: 0.5, 1 & 2mg tab........................................................................ 
Temazepam: 15 & 30mg cap.......................................................................... 
Triazolam: 0.25mg tab..................................................................................... 
Zaleplon: 5 & 10mg cap.................................................................................. 
Zolpidem IR: 5 & 10mg tab.............................................................................. 
Zolpiden CR 6.25 & 12.5mg tab…………………………………………………. 
Eszopiclone 1,2 &3mg  tabs……………………………………………………… 

V. Dermatologic Agents 

Acne/Rosacea Products 
Adapalene (Differin): 0.1% gel; 0.1% crm……………………………………… 
Benzoyl Peroxide: 5 & 10% gel; 5% wash...................................................... 
Clindamycin 1% (60ml) sol & lotion................................................................ 
Clindamycin/Benzoyl Peroxide (Duac): 1.2%/5% gel; (BenzaClin) 1%/5%... 
Azelaic Acid 15% gel……………………………………………………………… 
Tretinoin (Topical): 0.025%, 0.05% & 0.1% crm; 0.01% & 0.025% gel…...... 

Depigmenting Agent 
Hydroquinone: 4% crm..................................................................................... 

Moisturizers/Lubricants 
Emollients: 113g crm (Hydrocerin); 3.5oz oint (Aquaphor)............................. 
Lactic Acid/Ammonium Hydroxide (Lac-Hydrin): 12% lotion.......................... 
Vanicream 1lb jar 
Selenium Sulfide: 2.5% lotion.......................................................................... 

Wound Care 
Aluminum Chloride Hexahydrate (Drysol): 20% sol……................................ 

Wart Removal/Keratolytic Agents 
Imiquimod: 5% crm…....................................................................................... 
Podofilox: 0.5% sol……................................................................................... 
Salicylic Acid Wart Removal: 17% liquid......................................................... 

VI. Diabetic Agents

Antidote, Hypoglycemia 
Glucagon: 1mg inj kit…................................................................................... 

Acidosis Treatment 
Sodium Citrate/Citric Acid: 500mg & 334 mg/5ml (473ml)............................. 

Biguanide 
MetFORMIN: 500, 850 & 1000mg tab; 500 & 750mg  ER tab........................ 

Combinations 
Glyburide/Metformin (Glucovance): 5mg/500mg tab...................................... 
Pioglitazone/Metformin (Actosplus Met): 15mg/500 & 850mg tab.....……...... 
Sitagliptin/Metformin (Janumet): 50/500 & 1000mg tab……………………….. 
Sitagliptin/Metformin (Janumet XR) 50mg/500 & 1000mg ER tab.................. 

Dipeptidyl Peptidase IV (DPP-IV) Inhibitor 
SitaGLIPtin: 25, 50 & 100mg tab..................................................................... 

Dopamine Agonist 
Bromocriptine: 2.5mg tab................................................................................ 

Glucagon-Like Peptide-1 (GLP-1) Receptor Agonist 
Albiglutide (Tanzeum) 30 & 50mg pen 
Exenatide (Bydureon) 2mg pen 

Sulfonylurea 
GlipiZIDE: 5 & 10mg tab; 5 & 10 ER tab.......................................................... 
GlyBURIDE: 1.25 & 5mg tab; 1.5, 3 & 6mg micronized tab............................ 

Thiazolidinedione (TZD) 
Pioglitazone: 15, 30 & 45mg............................................................................ 

Insulin, Combination 
Aspart/Protamine (Novolog 70/30): 100U/ml (3ml) flexpen………………….. 
NPH/Regular (Novlin 70/30): 100U/ml (10ml) inj............................................ 

Insulin, Intermediate-Acting 
NPH (Novlin N): 100U/ml (10ml) inj................................................................. 

Insulin, Long-Acting 
Glargine (Lantus): 100U/ml (3ml) flexpen; 100U/ml (10ml) inj........................ 
Detemir (Levemir): 100U/ml (3ml) flexpen; 100U/ml (10ml) inj………………. 

Insulin, Rapid-Acting 
Aspart (NovoLog): 100U/ml (3ml) flexpen; 100U/ml (10ml) inj........................ 

Insulin, Short-Acting 
Regular (Novolin R): 100U/ml (10ml) inj.......................................................... 

Supplies 
Alcohol Pads: 200/box…………………………………………………………….. 
Lancets: 100/box…………………………………………………………………... 
Insulin Syringes: 30G 1ml (100/box) & 30G 1/2ml (100/box)…………………. 
IM Syringes: 1in:21G:3ml………………………………………………………… 
Pen Needles: 31G (100/box)……………………………………………………... 
Glucose Monitor: Precision Xtra, TRUEresult , TRUE2go, FreeStyle Lite….. 
Test Strips: 50 & 100/box Precision Xtra,TRUEtest, FreeStyle Lite…………. 
. 

VII. Gastrointestinal Agents

Anticholinergic/Antispasmodic 
Clidinium/Chlordiazepoxide (Librax): 2.5mg/5mg cap................................... 
Dicyclomine: 20mg tab.................................................................................... 
Glycopyrrolate: 1mg tab.................................................................................. 
Hyoscyamine: 0.125mg SL tab; 0.125/5ml (473ml) elixir.............................. 
Hyoscyamine/Atropine/Scopolamine/Phenobarb (Donnatal): tab; elixir…… 
Lubiprostone: 8 & 24mcg cap…...................................................................... 
Propantheline: 15mg tab................................................................................. 

Antidiarrheal 
Bismuth: 262mg chew tab............................................................................... 



Diphenoxylate/Atropine (Lomotil): 2.5mg/0.025mg tab................................... 
Loperamide: 2mg cap...................................................................................... 

Antiemetics 
HydrOXYzine HCl: 10 & 25mg tab; 10mg/5ml (473ml) syrup......................... 
HydrOXYzine Pamoate: 25mg cap……………………………………………… 
Meclizine: 12.5mg cap; 25mg tab.................................................................... 
Metoclopramide: 10mg tab; 5mg/5ml (473ml) sol…........................................ 
Ondansetron: 4 & 8mg tab; 4mg ODT............................................................. 
Prochlorperazine: 5mg tab; 35mg sup……..................................................... 
Promethazine: 25mg tab; 12.5 & 25mg supp; 6.25mg/5ml (473ml) sol.......... 

Histamine H2 Antagonist 
Ranitidine: 150mg tab; 15mg/ml (473ml) syrup............................................... 

Laxative/Stool Softener 
Bisacodyl: 5mg EC tab; 10mg supp................................................................. 
Docusate: 100mg cap; 20mg/5ml (473ml) syrup............................................. 
Lactulose: 10g/15ml (473ml) sol…................................................................... 
Magnesium Citrate: 290mg/30ml (296ml) sol.................................................. 
Na+ Phos (Fleet Enema): rectal sol................................................................. 
Polyethylene Glycol 3350: 17g/dose (527g) powder; 17g/powder packet..... 
Polyethylene Glycol-Electrolyte Sol (Colyte & Moviprep): powder for sol...... 
Sodium Phosphates: 19/7g per 118ml enema sol.......................................... 
Sorbitol: 70% (480ml) sol................................................................................. 

Miscellaneous 
AlOH-/MgOH-/Simethicone(Mi-Acid): 200/200/20mg per 5ml (360ml)susp… 
Bicitra (Na Citrate/Citric Acid): 500/334mg per 5ml (473ml) sol…………….. 
Megestrol: 40mg tab; 40mg/ml (473ml) susp.................................................. 
Mesalamine: 0.375g ER cap; 1.2g DR tab; 4g/60ml susp.............................. 
Pancrelipase (Pancreaze): 16/40/70K units DR cap....................................... 
Pancrelipase (Creon) 3/9.5/15, 6/19/30, 12/38/60, 24/76/120 & 36/114/180K 

units DR cap…………………………………………………………… 
Simethicone: 80mg chew tab (Mi-Acid Gas Relief);40mg/0.6ml (30ml) susp.  
Sucralfate: 1g tab; 1g/10ml (420ml) susp………………………………………. 
SulfaSALAzine: 500mg tab............................................................................... 

Proton Pump Inhibitors 
Esomeprazole: 20 & 40mg cap....................................................................... 
Omeprazole: 20 & 40mg cap........................................................................... 
Pantoprazole: 40mg tab.................................................................................. 

VIII. Genitourinary Agents

Antigout 
Allopurinol: 100 & 300mg tab.......................................................................... 
Colchicine: 0.6mg tab..................................................................................... 
Probenecid: 500mg tab................................................................................... 

BPH Agents 
Alfuzosin: 10mg tab......................................................................................... 
Doxazosin: 2, 4, & 8mg tab............................................................................. 
Finasteride: 5mg tab........................................................................................ 
Tamsulosin: 0.4mg cap................................................................................... 
Terazosin: 1, 2, 5, & 10mg cap....................................................................... 

Erectile Dysfunction 
Sildenafil: 25, 50 & 100mg tab........................................................................ 

Kidney Stones 
PenicillAMINE: 250mg cap............................................................................. 
Potassium Citrate: 10mEq (1080mg) ER........................................................  

Urinary Analgesic 
Phenazopyridine: 100mg tab.......................................................................... 

Urinary Incontinence 
Desmopressin: 10mcg/spray (50 sprays) nasal sol…………………………... 
Oxybutynin: 5mg tab; 5 & 10mg ER tab……................................................... 
Tolterodine: 2 & 4mg ER cap.......................................................................... 

IX. Contraceptives

Emergency Contraception 
Levonorgestrel (Plan B One-Step): 1.5mg tab………………......................... 

Mono-Phasic Pills 
EE & Desogestrel (Reclipsen): 30mcg/0.15mg tab........................................ 
EE & Drospirenone (Yasmin): 30mcg/3mg tab............................................... 
EE & Ethynodiol Diacetate (Zovia 1/35): 35mcg/1mg tab.……………………. 
EE & Levonorgestrel (Lutera): 20mcg/0.1mg tab ……………………………... 
EE & Levonorgestrel (Levora): 30mcg/0.15mg tab …………………………… 
EE & Norethindrone (Microgestin 1/20): 30mcg/1mg tab…………………….. 
EE & Norethindrone (Microgestin Fe 1/20): 20mcg/1mg tab………………… 
EE & Norethindrone (Microgestin Fe 1.5/30): 30mcg/1.5mg tab……………. 
EE & Norethindrone (Norinyl 1+35-28): 35mcg/1mg tab…………................. 
EE & Norgestimate (MonoNessa): 35mcg/0.25mg tab……………………….. 
EE & Norgestrel (Low-Ogestrel-28): 30mcg/0.3mg…………………………… 

Bi-Phasic Pills 
EE & Desogestrel (Azurette): tab................................................................... 

Tri-Phasic Pills 
EE & Levonorgestrel (Trivora): tab ……………………………………………... 
EE & Norethindrone (Necon 7/7/7): tab…………............................................ 
EE & Norgestimate (Ortho Tri-Cyclen Lo): tab……………………………….. 
EE & Norgestimate (TriNessa): tab……………………………………………... 

Extended-Cycle Pills 
EE & Drospirenone (Yaz): 20mcg/3mg tab..................................................... 
EE & Levonorgestrel (Jolessa): 30mcg/0.15mg (84 days) tab………………. 

Progestin-Only Pills 
Norethindrone (Nor-QD): 0.35mg tab............................................................. 

Non-Oral Alternatives 
EE & Etonogestrel (NuvaRing): 15mcg/0.12mg per day vag ring.................. 
EE & Norelgestromin (OrthoEvra): 35/200mcg per day patch………………. 
Etonogestrel 68mg (Nexplanon) subdermal implant……………………………. 
Levonorgestrel (Mirena): 20mcg/day 5yr intrauterine device (In-House Use) 
MedroxyPROGESTERone (Depo-Provera): 150mg/ml (1ml) inj................... 

X. Hormone Replacement 

Estrogen Only 
Estradiol: 1mg tab; 20 & 40mg/ml (5ml) inj (Delestrogen); 0.025, 

0.0375, 0.05 & 0.1mg/24 hr patch (Climara); 0.01% crm (Estrace) 
Estrogens (Premarin): 0.3, 0.45, 0.625, 0.9 & 1.25mg tab; 0.625mg crm….. 

Progestin 
MedroxyPROGESTERone: 5 & 10mg tab........................................................ 
Norethindrone: 5mg tab.................................................................................... 

Estrogen & Progestin Combination 
Estrogen/Medroxyproges (Prempro):0.45/1.5, 0.625/2.5 & 0.625/5mg tab… 
EE & Norethindrone (Jinteli): 5mcg/1mg tab…………………………………... 

Estrogen & Androgen Combination 
Estrogens/Methyltestosterone (Covaryx): 0.625/1.25 & 1.25/2.5mg tab......... 

Testosterone 
Testosterone (Fortesta): 10mg/actuation (60g) pump……………………….. 
Testosterone (Testim): 1% gel (30 tabs) 50mg per tube………………………. 
Testosterone (Androderm): 2mg/24hr (60) & 2mg/24hr (30) patch………….. 
Testosterone: 200mg/ml cypionate inj; 200mg/ml enanthate inj……………..  

Thyroid Product 
Levothyroxine: 25, 50, 75, 88, 100, 112, 125, 137, 150, 175 & 200µg tab….. 
Levothyroxine (Tirosint): 13, 25, 50, 75, 88, 100, 112, 125, 137 & 150µg cap  

Antithyroid Agent 
Methimazole 5mg tab…………………………………………………………….. 
Propylthiouracil: 50mg tab............................................................................... 

SERM/Ovulation Stimulator 
Clomiphere 50mg tab…………………………………………………………….. 

XI. Musculoskeletal Agents

Nonsteroidal Anti-inflammatory Drug (NSAID) 
Celecoxib:100 & 200mg cap............................................................................ 
Diclofenac: 50 & 75mg DR tab…..................................................................... 
Etodolac: 400mg tab........................................................................................ 
Ibuprofen: 400, 600 & 800mg tab; 100mg/5ml (120ml) susp......................... 
Indomethacin: 25 & 50mg cap......................................................................... 
Ketorolac: 10mg tab & 30mg/ml (1 & 2ml) inj................................................. 
Meloxicam: 7.5 & 15mg tab............................................................................. 
Piroxicam: 10 & 20mg cap………………………………………………………… 
Nabumetone: 500mg tab.................................................................................. 
Naproxen: 250, 275, 500 & 550mg tab............................................................ 
Piroxicam: 20mg cap……................................................................................ 
Sulindac: 200mg tab........................................................................................ 

Analgesic, Opioid 
Codeine: 30 mg tab......................................................................................... 
HYDROmorphone: 2 & 4mg tab...................................................................... 
Meperidine: 50mg tab...................................................................................... 
Methadone: 5 & 10mg tab............................................................................... 
Morphine Sulfate: 15mg tab; 15, 30, 60, 100mg ER tab................................ 
TraMADol: 50mg tab....................................................................................... 

Analgesic Combination (Opioid) 
Acetaminophen/Codeine: 300/30mg tab (Tylenol #3); 120/12mg/5ml sol….. 
Hydrocodone/Acetaminophen (Norco): 5/325, 7.5/325, & 10/325mg tab; 

7.5/325mg per 15ml (473ml) elixir….............................................. 
Oxycodone/Acetaminophen (Percocet): 5/325mg tab..................................... 

Analgesic, Miscellaneous 
Acetaminophen: 325 & 500mg tab; 160mg/5ml (118ml) elixir;  

120 & 650mg sup; 80mg/0.8ml (15ml) drops…............................. 
Aspirin: 81 & 325mg EC tab; 81mg chew tab.................................................. 
Gabapentin: 600 & 800mg tab; 100, 300 & 400mg cap………………………. 

Topicals 
Diclofenac: 1% (100g) gel............................................................................... 
Lidocaine: 2% jelly; 5% oint……..................................................................... 

Skeletal Muscle Relaxant 
Baclofen: 10mg tab.......................................................................................... 
Cyclobenzaprine: 10mg tab; 15 & 30mg XR cap............................................ 
Methocarbamol: 500 & 750mg tab…............................................................... 
Orphenadrine: 100mg ER tab………………………….………………………… 
TiZANidine: 4mg TAB...................................................................................... 

Osteoporosis Agents 
Alendronate: 10, 35 & 70mg tab....................................................................... 
Ibandronate: 150mg (monthly) tab................................................................... 
Raloxifene: 60mg tab....................................................................................... 



XII. Ophthalmic Agents

Anti-Infective Agents 
Bacitracin: 500U/g oint..................................................................................... 
Bacitracin/Neomycin/Polymyxin B (Neosporin): oint……................................ 
Bacitracin/Neomycin/Polymyxin B/Hydrocortisone (Cortisporin): oint………. 
Ciprofloxacin: (5ml) sol…….............................................................................. 
Erythromycin: 0.5% (3.5g) oint......................................................................... 
Gentamicin: 0.3% (3.5g) oint............................................................................ 
Moxifloxacin: 0.5% (3ml) sol…......................................................................... 
Neomycin/Polymyxin B/Gramicidin (Neosporin): sol…................................... 
Sulfacetamide: 10% sol…................................................................................. 
Tobramycin: 0.3% oint; 0.3% sol...................................................................... 
Tobramycin/Dexamethasone (TobraDex): 0.3/0.1% oint; 0.3/0.1% susp…… 
Trimethoprim/Polymyxin B (Polytrim) sol........................................................ 

Anti-Inflammatory/Allergy Agents 
Ketotifen: 0.025% sol....................................................................................... 
Naphazoline/Pheniramine (Naphcon-A): 0.025%/0.3% sol............................ 
Olopatadine: 0.1 % (Patanol) sol; 0.2% (Pataday) sol

Anti-Glaucoma Agents 
Bimatoprost: 0.03% sol.................................................................................... 
Brimonidine/Timolol (Combigan): 0.2%/0.5% sol…........................................ 
Brimonidine: 0.15% sol…................................................................................ 
Dorzolamide: 2% sol........................................................................................ 
Dorzolamide/Timolol (Cosopt): 2/0.5% sol….................................................. 
Latanoprost: 0.005% sol.................................................................................. 
Levobunolol: 0.5% sol..................................................................................... 
Phenylephrine: 2.5% sol.................................................................................. 
Timolol: 0.25 & 0.5% sol; 0.25 & 0.5% gel...................................................... 

Corticosteroid 
Fluorometholone (FML): 0.1% susp................................................................ 
Loteprednol: 0.5% susp; 0.5% oint................................................................. 
PrednisoLONE: 1% susp…............................................................................. 

Lubricant/Moisturizer  
Artificial Tears: 1.4% polyvinyl OH sol; 15 % mineral oil/83 % white 

petrolatum (preservative free) oint ................................................ 
Carboxymethylcellulose (Refresh & Refresh Plus): 0.5% sol; 1% (Refresh Liquid 
gel) 
Refresh PM 
Hydroxypropyl Methylcellulose (GenTeal): 0.3% sol; 0.3% gel...................... 
Sodium Chloride: 5% sol; 5% oint................................................................... 

Miscellaneous Ophthalmic Agents 
CycloSPORINE: 0.05% emulsion.................................................................... 
Ophthalmic Irrigant Mixture: 118ml sol……..................................................... 
Proparacaine: 0.5% sol.................................................................................... 
Tropicamide: 0.5 & 1% sol............................................................................... 

XIII. Otic Agents

Acetic Acid: 2% (60ml) sol............................................................................... 
Antipyrine/Benzocaine (Aurodex): 5.4/1.4% sol.............................................. 
Carbamide Peroxide: 6.5% (15ml) sol............................................................. 
Neomycin/Polymyxin B/Hydrocortisone (Cortisporin): susp........................... 
Ofloxacin: 0.3% (5ml) sol................................................................................. 

XIV. Cough, Cold & Allergy Medications

Anti-Histamines 
Cetirizine: 10mg tab; 5mg/5ml (118ml) sol….................................................. 
Chlorpheniramine: 4mg tab; 2mg/5ml (118ml) sol.......................................... 
Cyproheptadine: 4mg tab................................................................................ 
DiphenhydrAMINE: 25mg cap; 12.5mg/5ml (120ml) sol…….......................... 
Fexofenadine: 180mg tab; 30mg/5ml oral liq.................................................. 
Loratadine: 10mg tab; 5mg/5ml (120ml) sol.................................................... 

Antitussive 
Benzonatate: 100mg gel cap........................................................................... 

Combinations 
Brom/Pseudo/DM (Bromphed DM): 2/30/10mg per 5ml (473ml) sol.............. 
Fexofenadine/Pseudo (Allegra-D 12 hr): 60/120mg ER tab............................ 
Guaifenesin/Codeine (Robitussin AC): 100/10mg per 5ml (473ml) syrup...... 
Guaifenesin/Dextrometh (Q-Tussin DM): 100/10mg per 5ml (118ml) syrup... 
Guaifenesin/Pseudo (Mucinex D): 600/60mg tab………………………………. 
Hydrocodone/Homatropine (Hydromet): 5/1.5mg per 5ml (480ml) syrup....... 
Triprolidine/Pseudo (Aprodine): 2.5/60mg tab….............................................. 

Decongestant 
Pseudoephedrine: 30mg tab; 30mg/5ml (118ml) sol...................................... 

Nasals 
Azelastine: 0.1% sol........................................................................................ 
Fluticasone: 50mcg/spray……….................................................................... 
Ipratropium: 0.03 & 0.06% sol......................................................................... 
Oxymetazoline: 0.05% sol............................................................................... 
Sodium Chloride (Deep Sea): 0.65% sol........................................................ 

Miscellaneous 
EPINEPHrine: 0.15mg/0.3ml (EpiPen Jr); 0.3mg/0.3ml (EpiPen) 2 pak inj... 
GuaiFENesin: 600mg ER tab; 100mg/5ml (118ml) sol……………………….. 

XV. Respiratory Agents

Beta2 Agonist 
Albuterol (ProAir): 90mcg/inh (200 inh) aero; 0.083% (3ml/25) & 

0.5% (20ml) neb sol; 2mg/5ml (473ml) syrup……………………… 
Levalbuterol: 0.31, 0.63 & 1.25mg/3ml sol……………………………………… 
Salmeterol: 50mcg (60) powder inh................................................................. 

Anticholinergic Agent 
Ipratropium: 17mcg/inh (200 inh); 0.02% (2.5mlX30) neb sol………………... 
Tiotropium:18mcg/cap (30) powder inh…....................................................... 

Corticosteroids 
Budesonide: 0.25 & 0.5mg/2ml (30) neb susp................................................ 
Fluticasone HFA: 44, 110 & 220mcg/inh (120 inh) aero................................. 
Fluticasone Diskus: 100 & 250mcg/inh powder (60 inh)……………………… 

Combinations 
Fluticasone/Salmeterol (Advair Diskus): 100, 250 & 500/50mcg (60) inh….. 
Fluticasone/Salmeterol (Advair HFA): 45, 115 & 230/21mcg (60) inh………. 
Ipratropium/Albuterol (Combivent Respimat): 20/100mcg (200 inh) aero...... 

Miscellaneous  
Montelukast: 10mg tab; 4 & 5mg chew tab; 4mg/pack (30) granules………. 
Theophylline: 200mg ER tab............................................................................ 
Inhalation Devices (OptiChamber): mask (S, M & L); spacer......................... 

XVI. Oncology

Antineoplastic Agent 
Cyclophosphamide: 50mg tab......................................................................... 
Flutamide: 125mg cap..................................................................................... 
Fluorouracil: 5% crm....................................................................................... 
Hydroxyurea: 500mg cap................................................................................ 
Leuprolide: 2.75 & 7.5mg (monthly); 11.25 & 22.5mg (3 month) inj……….. 
Melphalan: 2mg tab........................................................................................ 
Mercaptopurine: 50mg tab.............................................................................. 
Methotrexate: 2.5mg tab; 25mg/ml (2ml) inj................................................... 
Tamoxifen: 10mg tab....................................................................................... 

Immunosuppressant Agent 
AzaTHIOprine: 50mg tab................................................................................. 
Mycophenolate: 250mg cap…........................................................................ 
Pimecrolimus: 1% crm..................................................................................... 

Antidote 
Leucovorin Cacium: 5mg tab........................................................................... 

XVII. Corticosteroids

Systemic 
Cortisone: 25mg tab……………………………………………………………..... 
Dexamethasone: 4mg tab; 0.5mg/ml (500ml) sol............................................ 
Methylprednisolone: 4mg tab & 6 day dosepak……………………………….. 
PredniSONE: 1, 2.5, 5, 10, 20 & 50mg tab; 6 & 12 day (5 & 10mg) predpak. 
Prednisolone: 15mg/5ml sol……………………………………………………… 

Topical 
Betamethasone: 0.1% crm; 0.05% lotion; 0.1% oint; 3mg/1ml (5ml) inj........ 
Clobetasol: 0.05% crm; 0.05% oint................................................................. 
Desonide: 0.05% crm……............................................................................... 
Desoximetasone: 0.05% crm; 0.05% oint....................................................... 
Fluocinolone: 0.01% sol……........................................................................... 
Fluocinonide: 0.05% crm; 0.05%gel, 0.05% oint............................................ 
Hydrocortisone: 1% & 2.5% crm;1% oint; 25mg (Anucort) sup; 100mg enema 
Hydrocortisone/Pramoxine (Epifoam HC): 1%/1% foam (10g)...................... 
Triamcinolone: 0.1% crm; 0.1% oint; 0.1% paste; 0.2mg spray.................... 

XVIII. Smoking Cessation
BuPROPion: 100 & 150mg SR tab; 150 & 300mg ER tab….......................... 
Chantix starting pack, 1mg tabs………………………………………………… 
Nicotine Patch 7, 14, 21mg……………………………………………………… 
Nicotine gum 2, 4mg…………………………………………………………….. 

XIX. Supplements
Electrolytes/Minerals 

Ferrous Sulfate: 325mg tab; 75mg/ml (50ml) sol (Fer-iron)............................ 
Fluoride (PreviDent, PreviDent Plus & PreviDent Sensitive): 1.1% paste….. 
Magnesium Oxide: 400mg tab......................................................................... 
Potassium Cl: 8, 10 & 20mEq ER tab; 20mEq/15ml (480ml) sol……………. 
Sodium Phosphates: 19/7g per 118ml enema sol........................................... 

Vitamins 
Calcitriol: 0.5mg caplet.................................................................................... 
Cyanocobalamin: 1mg/ml inj…........................................................................ 
Ergocalciferol: 50,000U cap & 400 IU drops......................................................... 
Folic Acid: 1mg tab........................................................................................... 
Prenatal-Plus: tab………………………………………………………………….. 
Prenatal Plus DHA (Prenate DHA): cap………………………………………… 
Pediatric Multi-Vitamin: 35mg/ml (50ml) drops; 10mg/ml (50ml) w/iron drops 
Pyridoxine: 50mg tab….................................................................................... 
Vitamin B Complex Combinations (Metanx): tab…......................................... 


